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ZIMMER + ROHDE GMBH
ZIMMERSMUHLENWEG 14 - 18
61440 OBERURSEL / FRANKFURT
To the attention of Lutz Neubert

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No. Sample Description
A Woven fabric in Blue Melange-navy (Claimed to be AMA50-3)
Client’s reference No. . TR 2684021
Buyer :  Not Provided
Order No. . Not Provided
Model/Style No. . Not Provided
Article No. . Not Provided
Age Grade . Not Provided
Manufacturer : VANELLI TEKSTIL
Country of Origin :  Not Provided
Country of Destination . TURKEY
Shipment Date . 31.07.2025
Fiber Composition . Not Provided
Fabric Weight . Not Provided
End Use . Not Provided
Agency : Not Provided
Sample Receiving Date ;01 August 2025
Test Performing Period : 01 August 2025~12 August 2025
Submitted Care Label Instructions : : Not Provided
Overall Conclusion . PASS
Test Results . Please refer to the next page(s).
Performed Test Summary: Selected test(s) as requested by client against Client’s performance standard.
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Test Parameters Result

Physical tests A

NF P 92-507:2004 M

Remarks M = Meets client’s requirement
F = Does not meet client’s requirement
| = Inconclusive
* = No specified requirement

Notes: Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).
Residual sample can be returned to client if requested.

The test results relate to the tested items only.
Test reports without SGS seal and authorised signatures are invalid.

Issued in Istanbul
Signed for and on behalf of
SGS Supervise Gézetme Etiid Kontrol Servisleri A.S.

GONUL UMUT BANU ULGUR
Customer Services Supervisor Customer Services Team Leader
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I. Test conducted **
This test was conducted according to NF P 92-507:2004 Fire safety - building-interior fitting materials - Classification

according to their reaction, and the test methods as following:
1.NF P 92-503:1995 Safety against fire - Building materials - Reaction to fire tests Electrical burner test used for

flexible materials.
2.NF P 92-504:1995 Safety against fire - Building materials - Reaction to fire tests - Flame persistence test and speed

of the spread of flame.

Il.  Sample details

Sample description Fabric

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified

in the test result table.
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Color Blue + white
Area density About 397 g/m?

600 mm x 180 mm (NF P 92-503)

Specimen size 460 mm x 230 mm (NF P 92-504)

Ill. Conditioning

Prior to testing, the sample was conditioned in an atmosphere having a temperature of 23+2°C and a relative humidity
of 50+5% for 7 days or until constant mass is obtained.

IV. Test results
i) NF P 92-503:1995 Electrical burner test
Back, Length

During the testing, the following details are noted 1 2 3 4 Average
Hole (Yes/No) Yes Yes Yes Yes

Applied time (s) 20 20 20 20

Max. afterflame time after withdrawal the pilot flame (s) 0 0 0 0

Afterglow time (s) 0 0 0 0 0

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified
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Flaming molten droplets (Yes/No) No No No No
Non-flaming molten droplets (Yes/No) No No No No
Flaming debris (Yes/No) No No No No
Non-flaming debris (Yes/No) No No No No
White-hot spots with propagation effects (Yes/No) No No No No
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After testing, the following details are noted 1 2 3 4
Max. destruction length from the lower edge (mm) 85 85 80 80
Average destruction length (mm) 82.5
Max. width of the destroyed zones between 450mm and 600mm

. 0 0 0 0
from the test piece lower edge (mm)
Average destroyed width (mm) 0

ii) NF P 92-504:1995 Flame persistence test
Back, Length

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified
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(Yes/No) (Yes/No) (Yes/No) (Yes/No)

1 0 No No 16 0 No No
2 0 No No 17 0 No No
3 0 No No 18 0 No No
4 0 No No 19 0 No No
5 0 No No 20 0 No No
6 0 No No 21 0 No No
7 0 No No 22 0 No No
8 0 No No 23 0 No No
9 0 No No 24 0 No No
10 0 No No 25 0 No No
11 0 No No 26 0 No No
12 0 No No 27 0 No No
13 0 No No 28 0 No No
14 0 No No 29 0 No No
15 0 No No 30 0 No No

Number of tested specimens: 4
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Annex |, Requirements

Table 1 Resume of classification for flexible materials which thickness no more than 5mm

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified
in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30
days.”

Elud Kont rvislar | Baglar Mah. Osmanpaga Cad. No:95 |y [stanbul Plaza A Girigi Gunegli 34209 [stanbul Tarkiye
t+90 2123684000 f+90212296 47 6283 e sgs.lurkey@sgs.com  w Www.5gs com fr

Member of the 5G5S Group



Doc. No.: CTSLF-5.1g. NF/ First Publish Date: 28.08.2014 / Revision Date / No.:7.03.2024 10

SGS

TEST REPORT  Job No./Report No TR2684021 Date:13 August 2025 Page 7 of 12
Test Items Criteria of classification
et
Electrical _Burner | No drops Non-flaming Flaming drops or Non-flaming Flaming drops or
Test a) molten droplets debris molten droplets debris
Inflammation < 5s M1 M1 M2 M4 M4

Inflammation > 5s

and Average M2 M2 M3 M4 M4
destroyed length

<350 mm

Inflammation > 5s

and Average

destroyed width <90 M3 M3 M4 M4 M4

mm between the 450
mm and 600 mm in
length

Flame Spread Test

M4 M4 M4
(flame spread < 2

mm/s)
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3 If the materials presented a particular behaviour, the classification also need to refer to Table 3.
The details of classification MO refer to clause 3.3 of NF P 92-507:2004.
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Table 3 Resume of classification for the materials presented a particular behaviour

Test Items Criteria of classification
Test for hot melt Not ignite the Not ignite the . . . .
" materials wadding wadding Ignite the wadding | Ignite the wadding
Flame Persistence No drops Non-flaming Flaming drops or Non-flaming Flaming drops or
Test molten drops debris molten drops debris

Flame persistence

time<2s M1 M1 M2 M4 M4

Flame persistence M2 M2 M3 M4 M4
time<bs

Flame persistence M3 M3 M4 M4 M4

time >5s and Flame
Spread <2 mm/s

Statement: This declaration of conformity is only based on the result of this laboratory activity, the impact of the
uncertainty of the results was not included.

**This test was performed by SGS Anji Laboratory
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* * * End of Test Report * * *
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